Substances

Nitroprussiate (Nipruss®)

Nitroglycérine

Isosorbide dinitrate (Isoket®)
Hydralazine (Néprésol®)
Phentolamine (Régitine®)
Diltiazem (Dilzem®)
Nifédipine (Adalat®)
Nicardipine (Loxen®)
Isradipine (Lomir®)
Clévidipine (Cleviprex®)
Urapidil (Ebrantil®)

Esmolol (Brevibloc®)

Tableau 21.4
Dosage des anti-hypertenseurs

Bolus iv

20 mcg

5-10 mg
1-2 mg
0.2 mg/kg

10 mg/h
0.6 mcg/kg

10-50 mg
1 mg/kg

Perfusion

0.1-8 mcg/kg/min

1-10 mcg/kg/min
3-12 mg/heure

0.1 mg/min

0.1-0.3 mg/kg/heure
0.5-2 mg/heure

4 mg/heure

0.15 mcg/kg/min
1-2 — 4-6 mg/h

10 mg/heure

0.1-0.3 mg/kg/min

Dose maximale

5 mcg/kg/min
pendant 24 heures

100 mg/24 heures

pdt 10 min
10 mg/24 heures

dose max: 32 mg/h



